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NTNV-n41-PC3-30-40-H-DF T-16 QAM-Outer_Full-Ant1-PASS NTNV-n41-PC3-30-40-H-DF T-64QAM-Outer_Full-Ant1-PASS
NTNV-n41-PC3-30-40-H-DF T-256 QAM-Outer_Full-Ant1-PASS NTNV-n41-PC3-30-50-L-DF T-BPSK-Outer_Full-Ant1-PASS

NTNV-n41-PC3-30-50-L-DF T-QPSK-Outer_Full-Ant1-PASS NTNV-n41-PC3-30-50-L-DF T-16 QAM-Outer_Full-Ant1-PASS



CVC Testing Technology (Shenzhen) Co., Ltd.
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NTNV-n41-PC3-30-50-L-DF T-64QAM-Outer_Full-Ant1-PASS NTNV-n41-PC3-30-50-L-DF T-256 QAM-Outer_Full-Ant1-PASS
NTNV-n41-PC3-30-50-M-DF T-BPSK-Outer_Full-Ant1-PASS NTNV-n41-PC3-30-50-M-DF T-QPSK-Outer_Full-Ant1-PASS

NTNV-n41-PC3-30-50-M-DF T-16QAM-Outer_Full-Ant1-PASS NTNV-n41-PC3-30-50-M-DFT-64QAM-Outer_Full-Ant1-PASS



CVC Testing Technology (Shenzhen) Co., Ltd.

Test Report No.: FCCSZ2025-0044-RF5-A4 Page 63 of 161
NTNV-n41-PC3-30-50-M-DF T-256 QAM-Outer_Full-Ant1-PASS NTNV-n41-PC3-30-50-H-DF T-BPSK-Outer_Full-Ant1-PASS
NTNV-n41-PC3-30-50-H-DF T-QPSK-Outer_Full-Ant1-PASS NTNV-n41-PC3-30-50-H-DF T-16 QAM-Outer_Full-Ant1-PASS

NTNV-n41-PC3-30-50-H-DF T-64QAM-Outer_Full-Ant1-PASS NTNV-n41-PC3-30-50-H-DF T-256 QAM-Outer_Full-Ant1-PASS
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NTNV-n41-PC3-30-60-L-DF T-BPSK-Outer_Full-Ant1-PASS NTNV-n41-PC3-30-60-L-DF T-QPSK-Outer_Full-Ant1-PASS
NTNV-n41-PC3-30-60-L-DF T-16 QAM-Outer_Full-Ant1-PASS NTNV-n41-PC3-30-60-L-DF T-64QAM-Outer_Full-Ant1-PASS

NTNV-n41-PC3-30-60-L-DF T-256 QAM-Outer_Full-Ant1-PASS NTNV-n41-PC3-30-60-M-DF T-BPSK-Outer_Full-Ant1-PASS
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NTNV-n41-PC3-30-60-M-DF T-QPSK-Outer_Full-Ant1-PASS NTNV-n41-PC3-30-60-M-DF T-16QAM-Outer_Full-Ant1-PASS
NTNV-n41-PC3-30-60-M-DF T-64QAM-Outer_Full-Ant1-PASS NTNV-n41-PC3-30-60-M-DF T-256 QAM-Outer_Full-Ant1-PASS

NTNV-n41-PC3-30-60-H-DF T-BPSK-Outer_Full-Ant1-PASS NTNV-n41-PC3-30-60-H-DFT-QPSK-Outer_Full-Ant1-PASS



CVC Testing Technology (Shenzhen) Co., Ltd.
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NTNV-n41-PC3-30-60-H-DF T-16 QAM-Outer_Full-Ant1-PASS NTNV-n41-PC3-30-60-H-DF T-64QAM-Outer_Full-Ant1-PASS
NTNV-n41-PC3-30-60-H-DF T-256 QAM-Outer_Full-Ant1-PASS NTNV-n41-PC3-30-70-L-DF T-BPSK-Outer_Full-Ant1-PASS

NTNV-n41-PC3-30-70-L-DF T-QPSK-Outer_Full-Ant1-PASS NTNV-n41-PC3-30-70-L-DF T-16 QAM-Outer_Full-Ant1-PASS
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NTNV-n41-PC3-30-70-L-DF T-64QAM-Outer_Full-Ant1-PASS NTNV-n41-PC3-30-70-L-DF T-256 QAM-Outer_Full-Ant1-PASS
NTNV-n41-PC3-30-70-M-DFT-BPSK-Outer_Full-Ant1-PASS NTNV-n41-PC3-30-70-M-DF T-QPSK-Outer_Full-Ant1-PASS

NTNV-n41-PC3-30-70-M-DFT-16QAM-Outer_Full-Ant1-PASS NTNV-n41-PC3-30-70-M-DFT-64QAM-Outer_Full-Ant1-PASS



CVC Testing Technology (Shenzhen) Co., Ltd.
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NTNV-n41-PC3-30-70-M-DF T-256 QAM-Outer_Full-Ant1-PASS NTNV-n41-PC3-30-70-H-DFT-BPSK-Outer_Full-Ant1-PASS
NTNV-n41-PC3-30-70-H-DF T-QPSK-Outer_Full-Ant1-PASS NTNV-n41-PC3-30-70-H-DF T-16 QAM-Outer_Full-Ant1-PASS

NTNV-n41-PC3-30-70-H-DFT-64QAM-Outer_Full-Ant1-PASS NTNV-n41-PC3-30-70-H-DF T-256QAM-Outer_Full-Ant1-PASS



CVC Testing Technology (Shenzhen) Co., Ltd.
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NTNV-n41-PC3-30-80-L-DF T-BPSK-Outer_Full-Ant1-PASS NTNV-n41-PC3-30-80-L-DF T-QPSK-Outer_Full-Ant1-PASS
NTNV-n41-PC3-30-80-L-DF T-16 QAM-Outer_Full-Ant1-PASS NTNV-n41-PC3-30-80-L-DF T-64QAM-Outer_Full-Ant1-PASS

NTNV-n41-PC3-30-80-L-DF T-256 QAM-Outer_Full-Ant1-PASS NTNV-n41-PC3-30-80-M-DFT-BPSK-Outer_Full-Ant1-PASS
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NTNV-n41-PC3-30-80-M-DF T-QPSK-Outer_Full-Ant1-PASS NTNV-n41-PC3-30-80-M-DF T-16QAM-Outer_Full-Ant1-PASS
NTNV-n41-PC3-30-80-M-DF T-64QAM-Outer_Full-Ant1-PASS NTNV-n41-PC3-30-80-M-DF T-256 QAM-Outer_Full-Ant1-PASS

NTNV-n41-PC3-30-80-H-DFT-BPSK-Outer_Full-Ant1-PASS NTNV-n41-PC3-30-80-H-DFT-QPSK-Outer_Full-Ant1-PASS



